Fromm A380

Fromm A380

Pneumatic strapping tool for steel strap
for 12,7 - 25 mm strap width x 0,50 - 1,00 mm
strap thickness, sealless
max. Tension 9.500 N
(available as one button version=automatic
or as two button version=semi automatic)
Item No.: 004190
Manufacturer-No.: A380
GTIN / Warehouse Barcode: G00419001

0
The following items are included
Tensioning unit 1/2-20.0/6,5 KN
Tensioning unit 1/2-20.0/6,5 KN
Item No.: 004443
Manufacturer-No.: A38.0102
Valve handle
Valve handle
Item No.: 004444
Manufacturer-No.: A38.0107
Control valve
Control valve
Item No.: 004446
Manufacturer-No.: A38.0109
Air motor, exc. 2.5
Air motor, exc. 2.5
Item No.: 004453
Manufacturer-No.: A38.0117
Motor cell, exc. 2.5
Motor cell, exc. 2.5
Item No.: 004463
Manufacturer-No.: A38.0131
Die half left
Die half left
Item No.: 004466
Manufacturer-No.: A38.1104
Die half right
Die half right
Item No.: 004467
Manufacturer-No.: A38.1105
Guide key
Guide key
Item No.: 004473
Manufacturer-No.: A38.1111
Spring package
Spring package
Item No.: 004474
Manufacturer-No.: A38.1112
Spindle
Spindle
Item No.: 004475
Manufacturer-No.: A38.1113
Bush
Bush
Item No.: 004476
Manufacturer-No.: A38.1114
Base plate
Base plate
Item No.: 004477
Manufacturer-No.: A38.1115
Punch
Punch
Item No.: 004479
Manufacturer-No.: A38.1117
Strap clamp
Strap clamp
Item No.: 004482
Manufacturer-No.: A38.1120
Strap stop right
Strap stop right
Item No.: 004484
Manufacturer-No.: A38.1122
Flapper
Flapper
Item No.: 004488
Manufacturer-No.: A38.1126
Strap guide
Strap guide
Item No.: 004490
Manufacturer-No.: A38.1128
Strap guide
Strap guide
Item No.: 004495
Manufacturer-No.: A38.1133
Flap pivot pin
Flap pivot pin
Item No.: 004499
Manufacturer-No.: A38.1137
Socket set screw
Socket set screw
Item No.: 004500
Manufacturer-No.: A38.1138
Piston rod
Piston rod
Item No.: 004501
Manufacturer-No.: A38.1140
Hinge
Hinge
Item No.: 004502
Manufacturer-No.: A38.1141
Bolt
Bolt
Item No.: 004503
Manufacturer-No.: A38.1142
Bolt
Bolt
Item No.: 004504
Manufacturer-No.: A38.1143
Hinge plate
Hinge plate
Item No.: 004505
Manufacturer-No.: A38.1144
Cylinder cover
Cylinder cover
Item No.: 004506
Manufacturer-No.: A38.1145
Piston rod
Piston rod
Item No.: 004507
Manufacturer-No.: A38.1146
Fork
Fork
Item No.: 004508
Manufacturer-No.: A38.1147
Shaft
Shaft
Item No.: 004509
Manufacturer-No.: A38.1148
Cover
Cover
Item No.: 004510
Manufacturer-No.: A38.1149
Guide ring
Guide ring
Item No.: 004511
Manufacturer-No.: A38.1150
Cover disk
Cover disk
Item No.: 004512
Manufacturer-No.: A38.1151
Blind plug
Blind plug
Item No.: 004513
Manufacturer-No.: A38.1152
Sealing cylinder
Sealing cylinder
Item No.: 004514
Manufacturer-No.: A38.1153
Piston plate
Piston plate
Item No.: 004515
Manufacturer-No.: A38.1154
Plunger
Plunger
Item No.: 004516
Manufacturer-No.: A38.1155
Disk
Disk
Item No.: 004517
Manufacturer-No.: A38.1156
Cylinder cover
Cylinder cover
Item No.: 004518
Manufacturer-No.: A38.1157
Cutter
Cutter
Item No.: 004519
Manufacturer-No.: A38.1158
Sealing housing
Sealing housing
Item No.: 004529
Manufacturer-No.: A38.1176
Ejector spindle
Ejector spindle
Item No.: 004532
Manufacturer-No.: A38.1186
Ejecting bush
Ejecting bush
Item No.: 004533
Manufacturer-No.: A38.1187
Ejector spring package
Ejector spring package
Item No.: 004534
Manufacturer-No.: A38.1189
Cap
Cap
Item No.: 004535
Manufacturer-No.: A38.1190
Die and cutter support
Die and cutter support
Item No.: 004536
Manufacturer-No.: A38.1191
Security valve shell
Security valve shell
Item No.: 004545
Manufacturer-No.: A38.1202
Valve bolt
Valve bolt
Item No.: 004546
Manufacturer-No.: A38.1203
Shaft
Shaft
Item No.: 004547
Manufacturer-No.: A38.1204
Security lever
Security lever
Item No.: 004548
Manufacturer-No.: A38.1205
Lever body
Lever body
Item No.: 004549
Manufacturer-No.: A38.1206
Sealer valve shell
Sealer valve shell
Item No.: 004551
Manufacturer-No.: A38.1208
Valve bolt
Valve bolt
Item No.: 004552
Manufacturer-No.: A38.1209
Tensioner valve lever
Tensioner valve lever
Item No.: 004553
Manufacturer-No.: A38.1210
Sealing valve lever
Sealing valve lever
Item No.: 004554
Manufacturer-No.: A38.1211
Shaft
Shaft
Item No.: 004555
Manufacturer-No.: A38.1212
Lever body
Lever body
Item No.: 004556
Manufacturer-No.: A38.1213
Catch pin
Catch pin
Item No.: 004557
Manufacturer-No.: A38.1214
Guide ring
Guide ring
Item No.: 004558
Manufacturer-No.: A38.1215
Sustaining ring
Sustaining ring
Item No.: 004559
Manufacturer-No.: A38.1216
Guide ring
Guide ring
Item No.: 004560
Manufacturer-No.: A38.1217
Valve bolt
Valve bolt
Item No.: 004561
Manufacturer-No.: A38.1218
Valve lever
Valve lever
Item No.: 004563
Manufacturer-No.: A38.1220
Shaft
Shaft
Item No.: 004564
Manufacturer-No.: A38.1221
Lever body
Lever body
Item No.: 004565
Manufacturer-No.: A38.1222
Cylinder cap
Cylinder cap
Item No.: 004566
Manufacturer-No.: A38.1226
Cylinder ring
Cylinder ring
Item No.: 004567
Manufacturer-No.: A38.1227
Piston bar
Piston bar
Item No.: 004568
Manufacturer-No.: A38.1228
Thrust piece
Thrust piece
Item No.: 004569
Manufacturer-No.: A38.1229
Seal Plate
Seal Plate
Item No.: 004571
Manufacturer-No.: A38.1231
Motor tube
Motor tube
Item No.: 004572
Manufacturer-No.: A38.1236
Sieve
Sieve
Item No.: 004574
Manufacturer-No.: A38.1237
Guard plate
Guard plate
Item No.: 004575
Manufacturer-No.: A38.1238
Valve housing
Valve housing
Item No.: 004576
Manufacturer-No.: A38.1241
Tensioner valve shell
Tensioner valve shell
Item No.: 004577
Manufacturer-No.: A38.1242
Seal plate
Seal plate
Item No.: 004578
Manufacturer-No.: A38.1243
Control valve body
Control valve body
Item No.: 004579
Manufacturer-No.: A38.1244
Valve head
Valve head
Item No.: 004580
Manufacturer-No.: A38.1246
Sealing strip
Sealing strip
Item No.: 004581
Manufacturer-No.: A38.1248
Valve stem
Valve stem
Item No.: 004582
Manufacturer-No.: A38.1249
Distance Sleeve
Distance Sleeve
Item No.: 004583
Manufacturer-No.: A38.1250
Compensator ring
Compensator ring
Item No.: 004584
Manufacturer-No.: A38.1251
Throttle screw
Throttle screw
Item No.: 004585
Manufacturer-No.: A38.1253
Joint cone
Joint cone
Item No.: 004600
Manufacturer-No.: A38.1272
Holding air throttle
Holding air throttle
Item No.: 004601
Manufacturer-No.: A38.1274
Slide bolt
Slide bolt
Item No.: 004602
Manufacturer-No.: A38.1275
Ring
Ring
Item No.: 004603
Manufacturer-No.: A38.1276
Screw
Screw
Item No.: 004604
Manufacturer-No.: A38.1277
Ejection head
Ejection head
Item No.: 004605
Manufacturer-No.: A38.1278
Ejecting bolt
Ejecting bolt
Item No.: 004606
Manufacturer-No.: A38.1279
Sealing screw
Sealing screw
Item No.: 004607
Manufacturer-No.: A38.1280
Touch bolt
Touch bolt
Item No.: 004608
Manufacturer-No.: A38.1281
Lever
Lever
Item No.: 004609
Manufacturer-No.: A38.1282
Tensioning body
Tensioning body
Item No.: 004611
Manufacturer-No.: A38.1310
Gripper
Gripper
Item No.: 004612
Manufacturer-No.: A38.1311
Retainer
Retainer
Item No.: 004614
Manufacturer-No.: A38.1313
Pivot pin
Pivot pin
Item No.: 004615
Manufacturer-No.: A38.1314
Bolt
Bolt
Item No.: 004616
Manufacturer-No.: A38.1315
Spacer ring
Spacer ring
Item No.: 004617
Manufacturer-No.: A38.1316
Tensioning wheel
Tensioning wheel
Item No.: 004618
Manufacturer-No.: A38.1317
Spacer ring
Spacer ring
Item No.: 004621
Manufacturer-No.: A38.1320
Strap holder
Strap holder
Item No.: 004623
Manufacturer-No.: A38.1322
End cover
End cover
Item No.: 004627
Manufacturer-No.: A38.1326
Strap stop
Strap stop
Item No.: 004629
Manufacturer-No.: A38.1328
End plate
End plate
Item No.: 004645
Manufacturer-No.: A38.1349
Jacket
Jacket
Item No.: 004646
Manufacturer-No.: A38.1350
Vane
Vane
Item No.: 004647
Manufacturer-No.: A38.1351
End plate
End plate
Item No.: 004648
Manufacturer-No.: A38.1352
Air motor housing
Air motor housing
Item No.: 004649
Manufacturer-No.: A38.1353
Cover
Cover
Item No.: 004650
Manufacturer-No.: A38.1354
Housing
Housing
Item No.: 004651
Manufacturer-No.: A38.1355
Pinion
Pinion
Item No.: 004655
Manufacturer-No.: A38.1361
Intermediate wheel 2-3
Intermediate wheel 2-3
Item No.: 004657
Manufacturer-No.: A38.1363
Intermediate wheel 1-2
Intermediate wheel 1-2
Item No.: 004660
Manufacturer-No.: A38.1366
Tension shaft
Tension shaft
Item No.: 004662
Manufacturer-No.: A38.1368
Bearing plate
Bearing plate
Item No.: 004664
Manufacturer-No.: A38.1370
Intermediate wheel
Intermediate wheel
Item No.: 004665
Manufacturer-No.: A38.1371
Body cover
Body cover
Item No.: 004666
Manufacturer-No.: A38.1372
Felt
Felt
Item No.: 004667
Manufacturer-No.: A38.1374
Rotor
Rotor
Item No.: 004668
Manufacturer-No.: A38.1376
Coupling
Coupling
Item No.: 004669
Manufacturer-No.: A38.1377
Dowel
Dowel
Item No.: 004670
Manufacturer-No.: A38.1378
Suspension
Suspension
Item No.: 004671
Manufacturer-No.: A38.1431
Suspension bracket
Suspension bracket
Item No.: 004672
Manufacturer-No.: A38.1432
Clamping piece
Clamping piece
Item No.: 004683
Manufacturer-No.: A38.1513
Piston plate
Piston plate
Item No.: 004732
Manufacturer-No.: A38.2155
Stop disk
Stop disk
Item No.: 004733
Manufacturer-No.: A38.2156
Supporting disk
Supporting disk
Item No.: 004734
Manufacturer-No.: A38.2157
Hexagon nut
Hexagon nut
Item No.: 004735
Manufacturer-No.: A38.2158
Filter netting
Filter netting
Item No.: 004860
Manufacturer-No.: A3H.1110
Netting frame
Netting frame
Item No.: 004861
Manufacturer-No.: A3H.1111
Protection netting
Protection netting
Item No.: 004862
Manufacturer-No.: A3H.1112
Adjusting screw
Adjusting screw
Item No.: 004897
Manufacturer-No.: A3H.1709
Screw, M8 x 20
Screw, M8 x 20
Item No.: 005116
Manufacturer-No.: N1.1104
Screw, M5 x 20
Screw, M5 x 20
Item No.: 005122
Manufacturer-No.: N1.1113
Screw, M5 x 25
Screw, M5 x 25
Item No.: 005123
Manufacturer-No.: N1.1114
Screw, M6 x 16
Screw, M6 x 16
Item No.: 005127
Manufacturer-No.: N1.1125
Screw, M5 x 35
Screw, M5 x 35
Item No.: 005128
Manufacturer-No.: N1.1130
Screw, M5 x 40
Screw, M5 x 40
Item No.: 005129
Manufacturer-No.: N1.1133
Screw, M6 x 40
Screw, M6 x 40
Item No.: 005132
Manufacturer-No.: N1.1141
Screw, M6 x 35
Screw, M6 x 35
Item No.: 005133
Manufacturer-No.: N1.1143
Screw, M5 x 16
Screw, M5 x 16
Item No.: 005136
Manufacturer-No.: N1.1168
Screw, M10 x 1 x 40
Screw, M10 x 1 x 40
Item No.: 005139
Manufacturer-No.: N1.1174
Screw, M5 x 55
Screw, M5 x 55
Item No.: 005140
Manufacturer-No.: N1.1175
Screw, M6 x 90
Screw, M6 x 90
Item No.: 005142
Manufacturer-No.: N1.1180
Screw, M5 x 12
Screw, M5 x 12
Item No.: 005143
Manufacturer-No.: N1.1181
Screw, M3 x 8
Screw, M3 x 8
Item No.: 005156
Manufacturer-No.: N1.1304
Hexagon screw, M5 x 10
Hexagon screw, M5 x 10
Item No.: 005161
Manufacturer-No.: N1.1560
Screw, M4 x 10
Screw, M4 x 10
Item No.: 005163
Manufacturer-No.: N1.1806
Screw, M5 x 12
Screw, M5 x 12
Item No.: 005164
Manufacturer-No.: N1.1807
Countersunk screw, M6 x 20
Countersunk screw, M6 x 20
Item No.: 005183
Manufacturer-No.: N1.2102
Countersunk screw, M4 x 8
Countersunk screw, M4 x 8
Item No.: 005186
Manufacturer-No.: N1.2106
Countersunk screw, M4 x 25
Countersunk screw, M4 x 25
Item No.: 005197
Manufacturer-No.: N1.2212
Slotted round nut M8 x 1
Slotted round nut M8 x 1
Item No.: 005222
Manufacturer-No.: N1.5608
Spring lock washer, M5
Spring lock washer, M5
Item No.: 005241
Manufacturer-No.: N1.6207
Spring lock washer, M6
Spring lock washer, M6
Item No.: 005244
Manufacturer-No.: N1.6220
Spacer washer, 14 x 26 x 0.5
Spacer washer, 14 x 26 x 0.5
Item No.: 005246
Manufacturer-No.: N1.6310
Safety washer, M8
Safety washer, M8
Item No.: 005252
Manufacturer-No.: N1.6501
Safety washer, M10
Safety washer, M10
Item No.: 005253
Manufacturer-No.: N1.6502
Security ring, E3.2
Security ring, E3.2
Item No.: 005273
Manufacturer-No.: N2.1125
Security ring
Security ring
Item No.: 005277
Manufacturer-No.: N2.1215
Circlip, 6 mm
Circlip, 6 mm
Item No.: 005279
Manufacturer-No.: N2.1301
Security ring, 17 mm
Security ring, 17 mm
Item No.: 005284
Manufacturer-No.: N2.1701
Security ring, 26 mm
Security ring, 26 mm
Item No.: 005285
Manufacturer-No.: N2.1702
Parallel pin, 5 M6 x 12
Parallel pin, 5 M6 x 12
Item No.: 005288
Manufacturer-No.: N2.2101
Parallel pin, 5 M6 x 40
Parallel pin, 5 M6 x 40
Item No.: 005293
Manufacturer-No.: N2.2107
Parallel pin, 8 M6 x 30
Parallel pin, 8 M6 x 30
Item No.: 005295
Manufacturer-No.: N2.2109
Parallel pin, 3 M6 x 12
Parallel pin, 3 M6 x 12
Item No.: 005298
Manufacturer-No.: N2.2112
Parallel pin, 4 M6 x 24
Parallel pin, 4 M6 x 24
Item No.: 005299
Manufacturer-No.: N2.2114
Parallel pin, 4 M6 x 12
Parallel pin, 4 M6 x 12
Item No.: 005304
Manufacturer-No.: N2.2138
Parallel pin, 5 H6 x 16
Parallel pin, 5 H6 x 16
Item No.: 005307
Manufacturer-No.: N2.2143
Parallel pin, 14 H6 x 75
Parallel pin, 14 H6 x 75
Item No.: 005308
Manufacturer-No.: N2.2144
Dowel pin, 4 x 20 mm
Dowel pin, 4 x 20 mm
Item No.: 005339
Manufacturer-No.: N2.2413
Dowel pin, 4 x 12 mm
Dowel pin, 4 x 12 mm
Item No.: 005342
Manufacturer-No.: N2.2440
Dowel pin, 6 x 20 mm
Dowel pin, 6 x 20 mm
Item No.: 005343
Manufacturer-No.: N2.2441
Dowel pin, 2.5 x 6 mm
Dowel pin, 2.5 x 6 mm
Item No.: 005345
Manufacturer-No.: N2.2445
Dowel pin, 3.5 x 20 mm
Dowel pin, 3.5 x 20 mm
Item No.: 005347
Manufacturer-No.: N2.2449
Rivet
Rivet
Item No.: 005356
Manufacturer-No.: N2.4407
Hammer head bolt
Hammer head bolt
Item No.: 005357
Manufacturer-No.: N2.4902
Pressure spring, 0.6 x 8 x 14/6
Pressure spring, 0.6 x 8 x 14/6
Item No.: 005359
Manufacturer-No.: N2.5102
Pressure spring
Pressure spring
Item No.: 005368
Manufacturer-No.: N2.5151
Pressure spring, 0.5 x 7 x 18
Pressure spring, 0.5 x 7 x 18
Item No.: 005372
Manufacturer-No.: N2.5159
Pressure spring, 1 x 12 x 26
Pressure spring, 1 x 12 x 26
Item No.: 005373
Manufacturer-No.: N2.5160
Pressure spring, 1 x 12 x 20
Pressure spring, 1 x 12 x 20
Item No.: 005374
Manufacturer-No.: N2.5161
Pressure spring, 2 x 42 x 22
Pressure spring, 2 x 42 x 22
Item No.: 005375
Manufacturer-No.: N2.5162
Pressure spring
Pressure spring
Item No.: 005376
Manufacturer-No.: N2.5163
Pressure spring, 0.5 x 10 x 22
Pressure spring, 0.5 x 10 x 22
Item No.: 005377
Manufacturer-No.: N2.5168
Cup spring 12,5 x 6,2 x 0,7
Cup spring 12,5 x 6,2 x 0,7
Item No.: 005399
Manufacturer-No.: N2.5601
Cup spring 45 x 22,5 x 1,75
Cup spring 45 x 22,5 x 1,75
Item No.: 005403
Manufacturer-No.: N2.5609
Cup spring 8 x 3,2 x 0,5
Cup spring 8 x 3,2 x 0,5
Item No.: 005404
Manufacturer-No.: N2.5610
Cup spring
Cup spring
Item No.: 005408
Manufacturer-No.: N2.5616
Bending spring
Bending spring
Item No.: 005413
Manufacturer-No.: N2.5805
Ball bearing
Ball bearing
Item No.: 005425
Manufacturer-No.: N3.1109
Ball bearing
Ball bearing
Item No.: 005426
Manufacturer-No.: N3.1123
Ball bearing
Ball bearing
Item No.: 005428
Manufacturer-No.: N3.1133
Ball, 5 mm
Ball, 5 mm
Item No.: 005439
Manufacturer-No.: N3.1703
Ball, 15 mm
Ball, 15 mm
Item No.: 005440
Manufacturer-No.: N3.1706
Ball, 10 mm
Ball, 10 mm
Item No.: 005441
Manufacturer-No.: N3.1708
Needle case
Needle case
Item No.: 005454
Manufacturer-No.: N3.2319
Needle case
Needle case
Item No.: 005455
Manufacturer-No.: N3.2322
Needle case
Needle case
Item No.: 005456
Manufacturer-No.: N3.2323
Packing ring
Packing ring
Item No.: 005469
Manufacturer-No.: N3.2602
Packing ring
Packing ring
Item No.: 005470
Manufacturer-No.: N3.2603
Slide-bearing
Slide-bearing
Item No.: 005474
Manufacturer-No.: N3.3119
Slide bearing
Slide bearing
Item No.: 005475
Manufacturer-No.: N3.3124
Headed press fit bush
Headed press fit bush
Item No.: 005476
Manufacturer-No.: N3.3128
Slide-bearing
Slide-bearing
Item No.: 005477
Manufacturer-No.: N3.3129
Headed press fit bush
Headed press fit bush
Item No.: 005478
Manufacturer-No.: N3.3130
Cap
Cap
Item No.: 005500
Manufacturer-No.: N4.5110
Label, <<A380>>
Label, <<A380>>
Item No.: 005508
Manufacturer-No.: N4.9131
Adhesive label
Adhesive label
Item No.: 005516
Manufacturer-No.: N41.9128
Piston
Piston
Item No.: 005522
Manufacturer-No.: N6.3404
Inner packing, 12.31 x 24.1 x 6.5
Inner packing, 12.31 x 24.1 x 6.5
Item No.: 005524
Manufacturer-No.: N6.3501
Inner packing, 8.3 x 12.1 x 4
Inner packing, 8.3 x 12.1 x 4
Item No.: 005525
Manufacturer-No.: N6.3504
External packing ring, 125 x 12
External packing ring, 125 x 12
Item No.: 005526
Manufacturer-No.: N6.3505
External packing ring
External packing ring
Item No.: 005527
Manufacturer-No.: N6.3507
External packing ring
External packing ring
Item No.: 005528
Manufacturer-No.: N6.3508
Sealing screw
Sealing screw
Item No.: 005537
Manufacturer-No.: N6.5138
Exhaust silencer
Exhaust silencer
Item No.: 005539
Manufacturer-No.: N6.5508
Angle
Angle
Item No.: 005540
Manufacturer-No.: N6.5624
Hollow screw
Hollow screw
Item No.: 005541
Manufacturer-No.: N6.5627
Hollow screw
Hollow screw
Item No.: 005542
Manufacturer-No.: N6.5628
Packing ring
Packing ring
Item No.: 005543
Manufacturer-No.: N6.5634
Packing ring
Packing ring
Item No.: 005544
Manufacturer-No.: N6.5635
Adapter
Adapter
Item No.: 005545
Manufacturer-No.: N6.5637
Seal 56 x 46 x 10
Seal 56 x 46 x 10
Item No.: 005555
Manufacturer-No.: N6.6107
Seal 16 x 24 x 5
Seal 16 x 24 x 5
Item No.: 005556
Manufacturer-No.: N6.6108
Packing ring 10 x 16 x 4,5
Packing ring 10 x 16 x 4,5
Item No.: 005557
Manufacturer-No.: N6.6113
Lip seal, 12 x 6 x 4
Lip seal, 12 x 6 x 4
Item No.: 005558
Manufacturer-No.: N6.6114
Lip seal, 16 x 10 x 4
Lip seal, 16 x 10 x 4
Item No.: 005559
Manufacturer-No.: N6.6115
Seal 18 x 28 x 17.5
Seal 18 x 28 x 17.5
Item No.: 005560
Manufacturer-No.: N6.6116
Seal (material: NBR)
Seal (material: NBR)
Item No.: 005561
Manufacturer-No.: N6.6117
Seal 16 x 9 x 2.3 (material: NBR)
Seal 16 x 9 x 2.3 (material: NBR)
Item No.: 005562
Manufacturer-No.: N6.6120
Diaphragm
Diaphragm
Item No.: 005568
Manufacturer-No.: N6.6145
O-ring (material: HNBR)
O-ring (material: HNBR)
Item No.: 005581
Manufacturer-No.: N6.6204
O-ring, 3.1 x 1.6 (material: NBR)
O-ring, 3.1 x 1.6 (material: NBR)
Item No.: 005584
Manufacturer-No.: N6.6207
O-ring, 125 x 2
O-ring, 125 x 2
Item No.: 005592
Manufacturer-No.: N6.6216
O-ring, 15 x 2 (material: HNBR)
O-ring, 15 x 2 (material: HNBR)
Item No.: 005593
Manufacturer-No.: N6.6217
O-ring, 50 x 2
O-ring, 50 x 2
Item No.: 005595
Manufacturer-No.: N6.6223
O-ring, 14 x 1 (material: HNBR)
O-ring, 14 x 1 (material: HNBR)
Item No.: 005596
Manufacturer-No.: N6.6229
O-ring, 8 x 1.5 (material: HNBR)
O-ring, 8 x 1.5 (material: HNBR)
Item No.: 005597
Manufacturer-No.: N6.6230
O-ring, 6 x 2
O-ring, 6 x 2
Item No.: 005598
Manufacturer-No.: N6.6233
O-ring (material: HNBR)
O-ring (material: HNBR)
Item No.: 005600
Manufacturer-No.: N6.6235
O-ring
O-ring
Item No.: 005602
Manufacturer-No.: N6.6237
O-ring, 60 x 2
O-ring, 60 x 2
Item No.: 005603
Manufacturer-No.: N6.6238
O-ring, 46 x 2
O-ring, 46 x 2
Item No.: 005604
Manufacturer-No.: N6.6241
O-ring, 5 x 2,5 (material: HNBR)
O-ring, 5 x 2,5 (material: HNBR)
Item No.: 005607
Manufacturer-No.: N6.6247
O-ring, 18 x 1.5
O-ring, 18 x 1.5
Item No.: 005611
Manufacturer-No.: N6.6251
O-ring, 12 x 1.5
O-ring, 12 x 1.5
Item No.: 005612
Manufacturer-No.: N6.6252
Packing ring 10 x 19 x 9.8
Packing ring 10 x 19 x 9.8
Item No.: 005632
Manufacturer-No.: N6.6803
Bush
Bush
Item No.: 005634
Manufacturer-No.: N7.1104
Sealing disk
Sealing disk
Item No.: 005637
Manufacturer-No.: N7.1202
Schnäpper
Schnäpper
Item No.: 005815
Manufacturer-No.: A38.1234
Countersunk screw, M8 x 25
Countersunk screw, M8 x 25
Item No.: 042328
Manufacturer-No.: N1.2101
Menu
The menu is being loaded...
Recently Viewed Items
Fromm A380
Fromm A380
Item No.: 004190
Manufacturer-No.: A380
This website uses cookies to offer you the best possible service. If you continue to use the website, you agree. All information about cookies can be found in our privacy policy .